= E B T ZInL (K1) R4

HIGH SPEED AUTO OILER SINGLE NEEDLE ZIGZAG MACHINE SERIS

BML530T/ T A5
BM1533T/ SERIS EXPLODED DRAWING
SMLS34T {2 JA 93 35
BM2530/ INSTRUCTION MANUAL
BM2533/

BMI2534

Read safety Instructions carefully and understand them before using.
Retain this Instruction Manual for future reference.

AT RAERAER, HEAE R Z AT a3 AL R BLEA P

Bk, WREEREAMERABLAR, YMEEEEH,



E &/ CONTENTS

{EFH1EEAFH/ Operation Manual

& 4 BLALHE /Sewing machine specification

1-2
1 #u4tA=%/ NEEDLE AND THREAD 3
2  ZEMIFIEEM/ INSTALLING THE KNEE LIFTER 4-5
3 HF i/ LUBRICATION 6
4  E 44/ LUBRICATION CONDITION 6
5 MAHe9%3%/ HOW TO INSTALL THE NEEDLE 7
6 #AREGLEK/ HOW TO INSTALL THE BOBBIN 7
7 MEF L/ HOW TO THREAD THE MACHINE HEAD 8
8 AELEH KK/ ADJUSTING THE STITCH LENGTH 9
9 AT EME// ADJUSTING THE PRESSER FOOT PRESSURE 9
10 #73k A%/ THREAD TENSION 10
11 % B 5% ZAH %/ STITCH WIDTH REGULATOR 10
12 defTizd| A4 B % 5/ HOW TO CONTROL THE WIDTH OF ZIGZAG STITCH 1
13 M4t Hrets 69 % %/ NEEDLE-TO-HOOK RELATIONSHIP 12
14 % L [S) R 4 % HE AR/ TROUBLESHOOTING CHART 13-14
T/ Parts Book 5
1 #uE 444/ Machine boby 16-17
2 by, iy &K/ Needle bar and thread take—up mechanism 18-19
3  1Z4+#uty/Needle bar components 20
4 TF#h, Aihhiy/ Hook mechanism 21
5 % BT HAM/Stitch width regulator mechanism 22-23
6 TFi£A M)/ Feed mechanism 22-23
7 35JEBphLA)/ Presser foot mechanism 24-25
8 % & iE4H#uMy/ 384 Points mechanism 24-25
9 _tiEH 4Lt/ Upper feed mechanism 26-27
10 & HAH / Thread trimming mechanism 28-29
11 346 ER4LH / Presser foot lifting set mechanism 30-31
12 808 % 4, JF A 484 /Automatic reverse feed components 30-31
13 W ix2k4/ Driver components 32-33
14 ftihpuH)/ 0il lubrication mechanism 34

15 FH4F/Assessories

35-36




1& B3 P/ INSTRUCTION MANUAL

HIGH SPEED AUTO OILER SINGLE NEEDLE ZIGZAG MACHINE SERIS
#R{EFM INSTRUCTION MANUAL

SR B F el ArEgs (KR) 27

1-NEEDLE, TOP&HIGH SPEED AUTO OILER
SINGLE NEEDLE ZIGZAG MACHINE SERIS

/JT%%T_%*}L%WJ%TK:]%’ ﬁl—ﬁ'—ﬁ)ﬂﬁﬁﬁém

Please read this Instruction Manual carefully
before using the unit in order to get the most

Wjiﬁﬁiifﬁﬁli e out of it and to enjoy using it for a long time
;};ﬁ/ﬁg FIWSAE A $Iﬁ: Please keep this Instruction Manual at hand
BEFORE OPERATION taking care not to lose it

1. LB KAk E R8T, F 7B FIE KRG,

2. RAAINTAE G PTAE G R R AR (AR =48) , ¥ DA L a9 LA,
R E AT o

IMERRTE, F—XEFAMAIINK LEEZH TG,

* 2Rk, HARFEIKRERE, Ak LB AR, LS 5o & E 4 st

4. BLE FFHEE R H— AR, FHRFRAKT 160055 /5504738 B 154,

1.Do not operate the machine even for trial before lubrication it.

2. Confirm that the voltage and phase (single or 3-phase) are
correct by checking them against the ratings showen on the motor nameplate.

3.When running your machine for the first time after the set—up , check the rotational
direction of the handwheel . % Turn on the power switch. Run the machine at a low
speed while checking the rotational direction of the handwheel . (The handwheel should
turn counterclockwise as observed from the handwheel side.)

4. For the first month run the machine at speed of 1600s.p.m or loss.

BAF I B2 T F
CAUTIONS IN OPERATION

1. B RIMMB A, FHOFFRANALE, FRBFES,

2. MG AN, FHBEAARIEAG K, FHRFFLIK LR, VREEH, &
BEXRFLE, B, THHPELACHSFAL LART, AL RELE,

. E N THRIIE. AFE, BEMACHRPREENHEILT, BIENS,

4. FFHNER BT, FLhFRRXIA, RLEHRCIF LSS, F#HT T a1k,

1. Keep your hands away from the needle when you turn on the power switch
or while the machine is operating

2.During operation be careful not to allow your or any other person’s head or
fingers to come close the handwheel, V-belt, bobbin winder or motor. Also do
not place anything close to them

3.Do not turn the machine with the finger guard, belt cover or any other
protectors removed

4.Be sure to turn off the power switch and confirm that the motor is completely
stopp—ed before removing the V-belt




1& A58 45/ INSTRUCTION MANUAL

=

BRI EERGEE] 40mm , BEW/KZEIINIKER, HArRETNIRES.
HEWE PRI E ERAL.

“_iﬂ_>

‘ R
160 5 &})?/
| 5

(e

50
ny

140
3

<
/-
U\%
et
A
<]
£

z\’.
190

E 0

°| - +
LT T T A T T O T o e A g T T T T T e e T T )

77/
Y # o § /
@ % g 7/
N %‘ /
S T 65, | | = 7,
- thollld | 4K
(M, 7 % ¢ wl =T
- 14] El ' 77
i o & B, 3 H
B 4 0 £9.5 & g $L‘,4
L fore il 7
\}@% 7/;;/ “| 7
K Ve~ & L /
X 5 J //
4 e 4 ,//
= /~..
[T [ U ) 5
480 195
W—w N
& LI X
L T S 7,
V272777 7 777/7 7/ 7224~ — 77 S{
X=X 8 -7 A M—M p_p A N-N 7oz CL5~2 SCRREN
Gk
=
1200
u-u
LU 50
% \E 7
7
& 7
o J ///
/f;;-‘_“‘ r_ms_, 7
9 . Z
Z
pra— g \ //
Z—
qu || 9 ?Eﬂ 7
K | @Q‘
1 T7es i 763 o M i»— "/
T 7l | HAl o
/\Q{ o {}’ W Y
4 N R A PER 7
hal - 80 (725> 338 r?/ ) ) 7
7
;.
///
7
%

A
<-U 19 1 ]
480 123
w w N
y g .
W/ 77777 /&%/;I_l ;)'//' 747/ E'{

oy 9 o % % . 2.7 CL5~2.5C s



1& BB 5 /INSTRUCTION MANUAL

E £ H K #A SPECIFICATIONS

£ 7 AR BAt
Y 1) 3R JE x A 2000s. p. m
2R KR A4 . Smm , )% : 5mm
ﬁ%.jlzk\f?'filg_ 9mm
A AT AT AR 35mm
ERRA S E F3): 8mm , MERA: 13mm
oA WEKR 1 * Bustfek *
E R Mih (G #s)
R K A9 B AR @A, KALEH K1
Usage Light to medium weight material
Sewing speed Max 2000s p.m
Stitch length Forward stitch:5mm Reverse stitch:b5mm
Max stitch width 9 mm
Needle bar stroke 35 mm
Lift of presser foot Hand lifter: 8 mm, Knee lifter:13mm
Needle See page 1 for table on ‘NEEDLE AND THREAD’
Lubricating oil Machine oil (whte spindle oil)

% Maximum speed will very depending on fabris threads and sewing condition

AT 5L A KR B Z T R &
RELATIONSHIP BETWEEN ZIG ZAG WIDTH AND MAXIMUM SPEED

/\ﬁ%:ﬁiﬁi Omm~5mm 5mm~9mm
R K& B 2000 s. p. m 1800 s. p. m
Ziazag width Omm“~5mm 5mm9mm
Max speed 2000s.p. m 1800s. p. m

1. PUbtFe &

1. NEEDLE AND THREAD

HBFE LI TR ENS AT W BB E AR R, £ 504X
MRTERESHMER ST L, FHAF AT A

Selection of the proper needle depends not only on the machine model, but also on
the material thread used, For selection of proper needle and thread sizes to be used

on the various machine model, please refer to the table below

%23 A AH A R

RARERT &l 120 60 30

MU R~ DP x 17 #10 DP X 17 #12~#16 DP X 17 #18~#19

Application of class For light—weight For m?dium—weight Fér medium—heavy
materials materials wight materials

Max thread size (Nm)-Synthetic [120 60 30

Needle size DPX 17 #10 DPX17 #12#16 |DPX17 #18“#19




% B8 45/ INSTRUCTION MANUAL

2. By
2. INSTALLATION OF SEWING MACHINES

1) femig L e wA L,

2) FIRLATQRATMO 89 NIk AR L2 DA4T 2
LG B BR, AL S 4 Bl R AT B D) 892/
MUK EQ, KRB MEDR L,

1) The oil pan should rest on the four
corners of the machine table groove.

2) Two rubber seats (O for supporting the
head portion on the operator side
are fixed on the extended portion of the
table by hitting the nail @ and the other
two rubber cushion seats &) on the hinge side
are fixed by using a rubber—based adhesive.
Then, oil pan @ is placed.

3) et BIME 3L E, s EESREKXEQD,
Fehuk L 2w A ek IR HBQ L,

3) Fit hinge@into the opening in the machine
bed, and it the machine head to table
rubber hinge @ before placing the machine

head on cushions ®) on the four corners.



1& A58 45/ INSTRUCTION MANUAL

2. RIRIZAE B I
2. INSTALLING THE KNEE LIFTER

11, BZflR

O Befm s
@k
* TR Q). BRI O .
2 0y T ML E
Insert the knee lifter assy. (1)into the shaft(@®)
under the oil pan, and slightly tight the screw 3).

<SEBHETH>

. ¥ FRUAEIEN AL THAREITE ).
2. HEWRT @l FERG.

Turn the handwheel so that the feed teeth
() are under the needle plate(® .

3. IR ©).

4, FEZWBET @) BT . DU T R R B s R
© WHATEALAT @ Wb 52925 2mn.

5. SERIETG . B REEG) .

6. IAH IR Q).

7. SEEDIEET (0 B S EE Sk SH6ERLT AD R W B

2924 4mm .
o | 8- FEANVA BT QD MEAT U, DU AESE K TR
S RSk O W, JEM S QAR E 7 10mm F5FE P
\? (I Rr

@ 9. SEHATE . FIEA O IFE.

3. Loosen the nut(e) .

4. Turn the screw(g)to adjust the bracket (7)to
2mm play.

5.Securely tighten the nut(e).

6. Lossen the nut(9).

7.Turn the screw(@duntil the distance between
the end of the screw and bracket(Dis
approximately 4mm.

8. Turn the adjusting screw(0 to adjust , so that
13mmiL A the presser foot (5)is at the desired position

| within a distance of 13mm above the needle plate.
9. After adjustment , tighten the nut(d9).




1% A48 45 /INSTRUCTION MANUAL

3. EdiFH
3. LUBRICATION

* ER: AT R, LB RRXIE, HAARE LS, ABRRLEG LR

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE
&CA[ T ION | -XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

4. JE 7 Iy
4. LUBRICATION CONDITION

1) JedmiE AFRILE"H' D,
2) YihAFEALIRE LD ,
BRIENB
UMk arm)
1) Fill oil up to marker ine “H” Q.
2) When the oil level drops under

marker line “L” @), refill it.
(Using oil is white spindle oil,)

1) BAE &I H 2 AT B A m AR 2D,

1) Operate the sewing machine, and
confirm the scattering oil at oily
window().



1& B 5.8 B/ INSTRUCTION MANUAL

5. HLAthy s K
5.HOW TO INSTALL THE NEEDLE

* R TSR, FLRRRXE, HEAMRFLEES, ABELRLZH LR

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE

&CAUTION -XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION

OF THE MOTOR BEFORE OPERATIONS.

b AR AL R ]

WREIAT R %A "DPX1T7"
1) RS ATT S8 A AT T B & a
2) RO, EhAHQHENEILE @ A2 o

T Ae4E B TR A Ak,
OlepAtE N AT E 2@ WiEQ),
3) EhUAT LFE B G H R IR,
BE SURE TO POWER-OFF THE MOTOR. The
normal needle system is ‘DPX17’ .

1) Turn the handwheel by hand and raise the
needle bar to its top position.

2) Loosen screw (1) and insert the needle @
into the hole until it will go on further.
Insert the needle with its recess Q)
facing directly to rear side.

3)Securely tghten the screw in the needle

6. TR H T

6. HOW TO INSTALL THE BOBBIN
*ER: AR RE, FLRERIR, HARHRGLES), ABRTLRGLGE!

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE

&CAUTION -XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION

OF THE MOTOR BEFORE OPERATIONS.

1) ZREOHER LD,
2) AT LEAROF BEH i) %

B AED,
3) RARFIMR N FEAEOQF et
i 2940mm.,

AR ERARCZEEN, RRMT
A9 B AR FOAR 4 BE AT Sk 09 7 @) 4T FF o

1)Put the bobbin ) into the bobbin case®.
2)Passthe thread through the threading groove
@) and notch @ of tensionspring in the
bobbin case.

3)Pass the end of thread through bobbin case
thread guide ®) and pull it a length of about
40mm.

COUTION:Fit the bobbin in the bobbincase so

that the bobbin turns the direction of the
arrow when the bobbin thread is pulled.



1 A BLEA 45/ INSTRUCTION MANUAL

7. PUS F &
7. HOW TO THREAD THE MACHINE HEAD

¥ EE: AR EE, SLFERRXIE, DAMKELES), UEBERTLZN KR!

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT EROM UNR

&CAUI‘ION -XPECTBD INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION

OF THE MOTOR BEFORE OPERATIONS.

Yo B BT R T &

Thread the machine head as illustrated,




4& B4 B0 5/ INSTRUCTION MANUAL

8. B H| KR
8. ADJUSTING THE STITCH LENGTH

*ER: BATR SR, SR RRXAE, HAARE LS, ABRLRLZ LR

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE
&CAl I'T'TON | -XPECTED INIURY. “BE SURE 70 CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

1) 4D, 1TH2EED,

O B aBEAES,

1) temERmFQE T,

2) A ZEATB|EERFHUE T LA A,
3) AAFATH, PLBIRE BARREER RS,

1)Push the stopper plate @ ,and turn the
dial @

{How to engage the reverse feed stitching
1) Push feed lever @ down.

2)The machine perform revers feed stitching
as long as the lever is held depressed.

3) The moment you release to leve ,the
machine resumes the normal stitching mode.

9. BT EBE S
9. ADJUSTING THE PRESSER FOOT PRESSURE

1) SE#EHAPTRERES,
) EEFNB T RN

1) Turn the presser spring regulator

to the right to increase and to left

to decrease pressure.

o RS

increase decrease




1& B3B8 P/ INSTRUCTION MANUAL

10. &K A AT
10. THREAD TENSION

* EE: AT RE, FLFERXE, HAMAKRFILES, QBRRLEZG L]

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNR

&CAUTION ~XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION

OF THE MOTOR BEFORE OPERATIONS.

1) AT Diaa

R B4t 3 ) 1 35 40 4K D35 e 4%, 64

TR RIEEAH SR K AR U o
2) AT mAREIKS U

IR B 4T 4% 5 7K ) 3R 223G Am 4k 4G

KAy, WEHATEE AR ) AR KA

1 ] .,
1)Adjusting the needle thread tension H m

Turn the thread tension nut (D clockwise decye?se

. . JEY
to increase or counter clockwise to ¢&// decrease
decrease the needle thread tension. B

2)Ad justing the bobbin thread tension
urn the tension screw @ clockwise to
increase or counterclockwise to decrease
the bobbin thread tension.

increase

38 Jn

11. 2 H IR 2
11. STITCH WIDTH REGULATOR

The width of zigzag stitch is controlled
with biased wtitch width regukating dial
.

Do not make any needle position
adjustmeny while the needle is in the
fabric.

10



4% H3%.80 35/ INSTRUCTION MANUAL

12, AT H AT 45 B 5T

12. HOW TO GONTROL THE WIDTH OF ZIGZAG STITCH

AT ERAFEEN R AR KA, L
IR L@, &8RP RO TUAT,
PRI E, REMEERL2D,

IR LQ), HHBRKAZE, REHEELQD.,
B RFT A ) 48 B 69T, S A£02)9mm
B9E R NI T .

To obtain minimum to maximum width zigzag
stitcher, first loosen thumb screw(), to permit

the stitch width regulator®), toreturn to its
minimum position and retighten thumb screw(®

Then loosen thumb screw @) , to return to its
i maximum position and retighten thumb screw @

You can now regulate the stitch width regulatot
within the range of zero to 9mm.

13. [|R&ESFE

1) BRSSO 5 L
2) B LA MR BL MR L, LA
YL
(KENERRIN , JOLkif A J88)5 , FeLkik i
50%% SRR A S S, AR SR T . )
3) B ILAT QMR A 1, FEEhEEIINL. RO
[ C J7 g, RBELFIR L L.
BoAE RS DL,
4) BURHRL , FIDIARHR (3 ULk .
5) PHHRLBL RN, W MEEEL @, v
AT BN EN A J7 L B 71, K5 P
Ehge (@ .

1) Insert the bobbin deep into the bobbin winder A7 s/
spindle(Duntil it will go no further. B . L
2) Pass the bobbin thread pulled out from the spool =
rested on the right side of the thread stand following 'EE?;3 .
ISk B HITER A E T 80%.

the order as shown in the figure on the left. Then,

wind the end of the bobbin thread on the bobbin several times.
3) Press the bobbin winder trip latch (2) in the direction of A and start the sewing machine. The

bobbin rotates in the direction of C and the bobbin thread is wound up. The bobbin winder spindle
(:)will automatical ly stop as soon as the winding is finished.
4) Remove the bobbin and cut the bobbin thread with the thread cut retainer(3).
5) To adjust the winding amount of the bobbin thread, loosen the setscrew(:)and move the bobbin
winder trip latch () to the direction A or B. Then, tighten the setscrew(:)
To the direction A : Decrease

To the direction B : Increase

11



1% 38 45 /INSTRUCTION MANUAL

13. M4t Haetroh £ &
13. NEEDLE-TO-HOOK RELATIONSHIP

* I&

AT T EE, £ R AR, DRARIE LS, OB LT LB AR

/N\CAUTION

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE
~XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

RTFPN 7 XEAAT R AL EN G ERE

1) #rkA .

2) ARERBRATEANEAKS,

3) MBEEH T TFRAININA I LR
15452 8 .

4) WFFMATAFE 2@, it R A AAFQ T VL
AW LT,

5) #& K& ERTAMN4AATDME L L3086
T2 B Q54 AT L@ R T, KR
A E AT R 2D,

IR T 2| 75 XA T B4 5 5 AR 049 B 18]

1) AWATA TP RZEREEMENEH
RS,

2) ARKIAT, HPAT LEA2. 8mmiz E
B, AR K BEAIAETG W P IE) R4,
BeBF 1R R R G B 2 2Rz, (QLEHAT
PR A, AAT LR B R D5 EA S
JKB@NTF. ) AR IE T

3) AT HATO 5wk ®Z 8] 1] g A
0.02 ~ 0. 05mm=_Jd] ,

{Set the needle bar at the proper heoght
first as fol lows

1) Remove face plate.

2)Set stitch widtd regulator for straight
stithing.

3) Turn machine pulley over toward you until
needle descends to its lowst position.
4)Loose needle bar screw 1 so that only the
needle bar 2 will move up and down freely.
5)Move needle bar 2 up or down as

required ,and align upper timing mark 3
with under side of needle bar frame 4. then
securely tighten needle bar set screw 1.

. 1mm

e 5] Bk
ot piin

0. 02~0. 05mm

AR B B R
® Hook point

12

{Adjust the timing between the needle and
the hook as fol lows

1) Set machine for straight stitching at
center needle position.

2)Adjust so that, when the needle bar goes
up to 2.8mm above its lowest position, hook
point 5 nearly meets the certer of needle.
6 . Then tighten hook setscrew (As a rough
indication of this adjustment , marker line
7 on needle bar aligns with the bottom face
of the needle bar faarme 4.)

3)Adjust the clearance between needle 6 and
hook point 5 to 0.02 to 0. 05mm.



% B8 45/ INSTRUCTION MANUAL

14. 5 JL 19 28 ¥ 5 HE
- B f k%
1. FRRTGEH? 1.9 EF &
2. 3B BARATREBREKAGFH 2. 5 &k BB HRMAEMKR B R
AR
Lmwn | 3 EAKAAERE? 3. AT @A IKS
4. AR T B SR BRI ? 4. B Hehiht
5. WAL R T Z s EA? 5. A I F 4 FEALAET
6. 3 F TARM R R &AM, RFF | 6. B Hrik AL RIAUA B
LAt R G A ? e . '
]Eggﬁ'&fq 7. A5 AT LA K R
1TRET EAARTEH? 1. AF 4 R B
2. RATEAREE? 2. WBR R AE R B R AR
RABTE | 3 R&AKA AT EH? 3 AR EKA
4. RARIBH AT T 4.t BARMEKEA T EH
LA R R R T EH? 1. AT E 5 52 3 LA
‘ 2. AT R E B i LA K 4L ? 2. P HeATALAL
FERIA | 3 st bR BXRTHA? 3. B HLE & T AR a9 A4
4. ERFBAT EH? 4. B EF KA A
1. AT e 2 T E457? 1. AT IE 5 2 3 HU4T
2. WAL R T Bt RALAE K B2 2. RARATHUE
B AL 3.4 S BB KR T HA? 3. M ELE A TAEM A ALAT
4. BT IR 2 R T BESE 2 4. BUR BiAHIR 22
5. FuE b A RAAAE? 5. Fup A RAFAAE
sk | AT ERELAAT? 1. 453 HA P A KA B KA
FHLEER | i h A5 A AR 2. Ho3REHE )
1WA KRG B2 1. 2 EF &IN5
Fekbask | 2 AUATART T i S KA iL? 2. RipAAT
3ARARTRE? 3. B IAKRKA
e | LEAFARTAKKILR? | L AREATARRLR
HHERETR | 2 mmrRBAEK? 2. IR A P Y Bk 2R
% p ik mg | - EBRREAREERT 1. 4546k 4 0 R
MERER | o it % AT EONG R ? 2. RIRT RME AN E

13




1% A58 45/ INSTRUCTION MANUAL

14. TROUBLESHOOTING CHART

Problem

Cause

Solution

Needle thread
break

1. Is machine properly threaded

1. Correct needle threding

2. Are thread guides or tension discarea
lint—free?

2.Remove lint and fluff in bobbin
case and book

3.1s needle—thread tension too tight?

3.Adjust needle thread tension

4.Is needle bent or have a blunt point?

4. Replace the new needle

5. Is needle inserted correctly?

5. Insert needle correctly

6. Is needle the correct size for thread
and fabric?

6. Select proper needle size and

thread

7.1s thread free of slubs and knots?

7. Remove slubs and knots

Bobbin thread

1. Is bobbin threading correct?

1. Correct bobbin threading

2. Iss thread tangled or caught?

2. Untangle thread from bobbin acse
thread tension

breaks 3. Ts thread tension correct? 3.Ajust needle and bobbin case
thread tension
4. Dose bobbin rotate smoothly? 4. Check correctly
1. Is needle inserted correctly? 1. Insert needle correctly
2. Is needle bent or have blunt needle 2. Replace the new needle
. . point?

Stitches skip ; N ; ;

3.1s size of needle and thread switable|3.Select proper needle size and

for farbaric?

thread

4. Is threading correct?

4. Correct needle threading

Needle breaks

1. Is needle properly inserted?

1. Insert needle correcting

2. Is needle bent?

2. Replace the new needle

3.Is needle the correct size for the
fabric?

3.Select proper needle and thread
for fabric

4. Is needle clamping screw loose?

4. Tighten needle set screw

5.1s the fabric pulled while sewing?

5.Do not pull fabric while sewing

Fabric fails
to feed

1. Is feed regulating dial properly
adjusted?

1. Lengthen stitch length by feed
regulating dial

2. Is presser foot pressure ajust properly?

2. Increase presser foot pressure

Fabric pukers

1. Is needle threading correct?

1. Correct needle threading

Rotating heavy
noisy

2. Is needle point blunt? 2. Replace the new needle

3.Is thread tension too tight? 3.Ajust needle tension properly
1.Is there any lint or fluff on feed|l.Remove lint and fluff from feed
dog? dog

2.Is there any lint in rotating hook? 2. Remove lint and fluff from

rotating hook

Machine fils
to start

1. Are electrical plugs properly

nn +nd

1. Connect plug to power source

2. Is power and light switch turned on?

2. Turn on power switch

14




Parts Manual

15



1. Pue 2844 /Machine boby

16



1. Hl5% 4 2844 /Machine boby

e HE 5 By HE [,
No. Part No. A DESCRIPTION Q1Y #%VE Remark
1 15121-001 124211/64-40 L=10 Screw 11/64-40 L=10 11
2 15121-002 g3 Face plate 1
3 15121-003 2 Rubber plug 010. 8x5 1
4 15121-004 % 58 Rubber plug 011.8x5 3
5 15121-005 1% gE Rubber plug (8. 8x5 10
6 15121-006 % 2E Rubber plug 015. 5x5 1
7 15121-007 BT P = Thread take—up lever cover 1
8 15121-008 124211/64-40 L=8 Screw 11/64-40 L=8 2
9 15121-009 IR Plate 1
10 15121-010 124211/64-40 L=5 Screw 11/64-40 L=5 1
11 15121-011 122£3/16-28 L=9 Screw 3/16-28 L=9 10
12 15121-012 J& B R Side plate 1
13 15121-013 J& T AR Gasket 1
14 15121-014 THI AR Face plate 1
15 15121-015 MR Side plate 1
16 15121-016 i Top_cover 1
17 15121-017 =L Thread retainer 1
18 15121-018 122£3/16-28 L=6 Screw 3/16-28 1=6 1
19 15121-019 % 28 Rubber plug 018. 8x6 2
20 15121-020 FHEP] Cutter 1
21 15121-021 12££3/16-28 L=6 Screw 3/16-28 1=6 1
22 15121-022 TH 0il sight window 1
23 15121-023 TR B 024 [ Rubber ring 1
24 15121-024 T 5 Top_cover_packing 1
25 15121-025 R LA Bobbin thread tension 1
26 15121-026 Gek i Bobbin winder 1
27 15121-027 ek 2R0 1Y [ Rubber ring 1
28 15121-028 1241'3/16-32 L=7 Screw 3/16-32 L=7 3
29 15121-029 122211/64-40 L=6 Screw 11/64-40 1=6 1
30 15121-030 —RZ Thread retainer 1
31 15121-031 1553 38 Rubber plug 022. 3x7 1
32 15121-032 2 Rubber plug 012.8x7.5 1
33 15121-033 TE k) Thread guide 1
34 15121-034 12££9/64-40 L=7 Screw 9/64-40 1=7 3
35 15121-035 NSRRI Thread guide assy 1 02#
35—1 15121-0351 R Pre—tension nut 1 02#
35—2 15121-0352 i 2R AR Thread guide 1 02#
35—3 15121-0353 JELE R Tension disc 2 02#
35—4 15121-0354 L Tension spring 1 02#
35—H 15121-0355 R g2 Adjusting screw 1 02#
36 15121-036 H ks Arm thread guide—Right 1
37 15121-037 JURSES Magnet cord rubber 11 02t
38 15121-038 TRE Rubber bushing 1
39 15121-039 JERAR S A Bed screw stud 4
40 15121-040 15 5 38 Rubber plug 027x9 1
41 15121-041 TR G Cover plate 1 02#
42 15121-042 15 AT Pole 2
43 15121-043 15 h Model plate 1
44 15121-044 Je £k g Thread tension bracket assy. 1
44-1 15121-0441 Je 2k s A0 [ 0 ring 1
44-2 15121-0442 e 2 2R A AR uR AT Set screw 1
44-3 151210443 | LR ARy e Thread tension bracket 1
44-4 15121-0444 JE LR ALk 2k Thread take—up spring 1
44-5 15121-0445 JE LR AR LA I LR IR AT Tension stud 1
44-6 15121-0446 J& 28 AR LI 2R R Disc, tension 2
44-17 15121-0447 Je L AR R LR Disc, presser 1
44-8 15121-0448 JE L8 AR LA A e 2k B Tension spring 1
44-9 15121-0449 Je LR AL 1R B R Stopper 1
44-10 15121-044A JE LR AR LA A e LRI B Tension nut 1
45 15121-045 WA LR EHET Tension release pin 1
46 15121-046 J5 ZE AR Side plate 1 028
47 15121-047 Ja g Gasket 1 02#
48 15121-048 FERR AL Side plate asm. 1
49 15121-049 R Throat plate 1
50 15121-050 15 5% 28 Rubber plug @11.8x5 1
51 15121-051 52 Screw 11/64-40 L=8 5
52 15121-052 R Jhroat plate 1 02#
53 15121-053  |[#p % Rubber plug 08.8x5 1

17




2. Lad Fih B bk pper shaft mechanism

18



2. Al . PRZRHLI/Upper shaft mechanism
= = N
75 | B 5 Part 4 TR DESCRIPTION | &9% Renark
No. No. Ty
1 15122-001  |#24 11/64-40 1L=3.5 Screw 11/64-40 L=3.5 1
2 15122-002 R Washer 1
3 15122-003 ARk Needle bar clamp 1
4 15122-004 EATF 4 L4 Bush 1
5 15122-005 R S 4L Needle bar clamp assy 1
6 15122-006 |48 11/64-40 L=6 Screw 11/64-40 1=6 2
7 15122-007  |L#B% 9/64-40 1.=4.8 End screw left 9/64-40 1=4.8 1
8 15122-008 AT AT Needle bar crank rod 1
9 15122-009 7K Needle bearing 1
10 15122-010 Hhak i Needle bar crank 1
11 15122-011 BhEREAT Thread take-up bar 1
12 15122-012 Phek AT Ry Thread take—up crank shaft 1
13 15122-013 B3 ENT 4> 4l Thread take-up lever 1
14 15122-014 PR AT 241 Thread take—up lever ASM 1
15 156122-015  |#8415/64-28 L=13 Screw 15/64-28 =13 1
16 15122-016 AT S for B Needle bar link guide 1
17 15122-017 FHFE AR Thread take—up crank 1
18 15122-018 | i#££9/32x28 Screw SM9/32x28 1
19 15122-019 B RS Upper shaft bush (front) 1
20 15122-020  |##221/4-40 1=7 Screw 1/4-40 1=7 3
21 156122-021  |i8415/64-28 1=13 Screw 15/64-28 1.=13 1
29 15122-022 | 441 Collar 1
23 156122-023  |i221/4-40 1.=8 Screw 1/4-40 L=8 2
24 15122-024 L of R PR Friction wheel 1
25 15122-025  |#52211/64-40 L=6 Screw 11/64-40 L=6 2
26 15122-026 4 Upper shat 1
27 15122-027 BEHEINEE (D Bevel gear (upper) 1
28 15122-028  |#24£11/64-40 L=4 Screw 11/64-40 L=4 2
29 15122-029 g 7=3 Upper shaft bevel gear 1
30 15122-030  |##221/4-40 1=6 Screw 1/4-40 L=6 2
31 15122-031 L1 Retaining ring 1
32 15122-032 BEA O R A1 Feed eccentric cam ASM 1
33 15122-033 | F X igth Silde rlock 1
34 15122-034 AT AT O Feed eccentric cam 1
35 15122-035  |imer 15/64-28 1=8 Screw 15/64-28 =8 2
36 15122-036 LHh A& Upper shaft bush (rear) 1
37 15122-037 L# Hand wheel 1
38 15122-038  |#8#£15/64-28 1=13 Screw 15/64-28 L=13 2
39 15122-039 122£211/32-28 L=13 Screw SM11/32-28 1.=13 1
40 15122-040 EMEH T X Feed dog fork 1
41 15122-041 A ER Connecting rod 1
42 15122-042 i - iGEe 7=22 Vertical shaft bevel gear (upper) 1
43 15122043 A - A vertical shaft bush (upper) 1
44 15122-044 124215/64-28 1.=6 Screw 15/64-28 L=6 1
45 15122-045 1 4k vertical shaft 1
16 15122-046 RN & vertical shaft bush(lower) 1
47 15122-047 RN 7=28 Vertical shaft bevel gear (lower) 1
48 15122-048 AR 7=21 Lower shaft bevel gear 1
49 15122-049  |#5££11/64-40 L=6 Set Screw 11/64-40 L=6 1
50 15122-050 122215/64-28 L=10 Screw 15/64-28 L=10 1
51 15122051 st Upper shat 1 #02
52 15122-052 %k Upper shat 1 #03

19




3 14/ Lower

10

shaft mechanism

3. 41 HLM/Lower shaft mechanism
— & —

?j ﬁo Part A DESCRIPTION $R QTY | %3 Remark
1 15123-001 PE R MHE Needle bar frame pin bush 1
2 15123-002 FRE LR A Needle bar frame pin 1
3 15123-003 124211/64-40 1L=6 Screw 11/64-40 L=6 1
4 15123-004 e Needle bar frame 1
5 15123-005 W24211/64-40 L=6 Screw 11/64-40 L=6 1
6 15123-006 P W5%10%1 Washer W5%10%1 Washer 1
7 15123-007 PEETHE Needle bar frame position 1
8 15123-008 AT Needle bar 1
9 15123-009 AP IS 23R Needle bar thread guide 1
10 15123-010 WL Needle 1
11 15123-011 1842 1/8-44 1=4.5 1/8-44 1=4.5 1
12 15123-012 T Lo Pin 1
13 15123-013 BEHMEE =X Feed dog fork 1
14 15123-014 I2RF 9/32-28 1.=4 Nut 9/32-28 L=4 1
15 15123-015 fE8h — S e Screw 9/32-28 1
16 15123-016  |[f&zh = ik Slide block 1
17 15123-017 AR5 — X R Regulator 1
18 15123-018 1G5 — O LR Regulator bush 1
19 15123-019 PEIE TR 5 Jndicalor 1
20 15123-020 184215/64-28 1.=10 Screw 15/64-28 1.=10 1
21 15123-021 EERN Dial 1
22 15123-022 12423/16-28 1.=8 Scerew 11/64-40 1=8 1
23 15123-023 ML sh — X R Spring holder 1
24 15123024 184215/64-28 1=11 Scerew 15/64-28 1=11 1
25 15123-025 124211/64-40 1.=7 Screw 11/64-40 L=7 1
26 15123-026 TR A% 2 i 4 el Collar 1
27 15123-027 e IRRAEES Bush 2
28 15123-028 B () Bevel gear (down) 1
29 15123-029 AL S im0 ke Cam 1
30 15123-030 TR A% 2 4 Shaft 1
31 15123-031 W22211/64-40 1.=4 Screw 11/64-40 1=4 4
32 15123-032 IR 15/64-28 15/64-28 1
33 15123-033 WEHRE11/64-40 1L=3.5 11/64-40 1=3.5 2
34 15123-034 0%4[E Rubber ring Rubber ring 2
35 15123-035 R Gasket 1
36 15123-036 124211/64-40 L=7 Screw 11/64-40 1=7 4
37 15123-037 JEAEIR2211/64-40 11/64-40 2
38 15123-038 1222 15/64-28 1.=7 Screw 15/64-28 1.=7 2
39 15123-039 BRIF R R Graduated plate 1

20




4. T %h. R EhHLA]/Hook mechanism

27

4. NHh. REIHLA/Hook mechanism

= "
kil N %4 DESCRTPTION Hit QIY | %9k Remark
No. Part No.
1 15124-001 12229/64-40 L=6 Screw 9/64-40 L=6 1
2 15124-002 6964 Bushing 1
3 15124-003 el HOOK Shaft thrust collar 1
4 15124-004 W Hook shaft 1
5 15124-005 AR Gt JER Hook shaft seat 1
¢ 15124-006 B 22M4-0. 7 L=10 M4-0.7 L=10 2
7 15124-007 TREM & Needle roller bearing 1
8 15124-008 W8 Washer 1
9 15124-009 B4 1/4-40 L=6 Screw 1/4-40 L=6 2
10 15124-010 TR Gear of hook driving shaft 1
11 15124-011 T A£D=17 Front bushing 1
12 15124-012 T i Gear of hook driving shaft 1
13 15124-013 W2#215/64-28 1=5 Screw 15/64-28 1=5 2
14 15124-014 EiEE]E] Lower shaft collar 1
15 15124-015 T ED=17.5 Rear bushing 1
16 15124-016 THAENE 0il tube 1
17 15124-017 M Plunger 1
18 15124-018 TR Spring 1
19 15124-019 EEL3 Plate 1
20 15124-020 W2#215/64-28 1=13 Screw 15/64-28 1=13 1
21 15124-021 TR AL Positioning finger 1
22 15124-022 W2#211/64-40 1=9 Screw 11/64-40 L=9 1
23 15124-023 K5 Bobbin case ASM. 1
24 15124-024 [ Bobbin 1
25 15124-025 iRtk Hook ASM. 1
26 15124-026 RN Hook shaft gear 1
27 15124-027 A Butter box 1
28 15124-028 12£215/64-28 1=10 Screw 15/64-28 1=10 1
29 15124-029 12221/4-40 1.=5 Screw 1/4-40 1=5 2 02#
30 15124-030 BYZR 5 Trimmer driving cam 1 02t
31 15124-031 W2£211/64-40 1=7 Screw 11/64-40 1=7 2
32 15124-032 12211/64-40 1.=8 Screw 11/64-40 1.=8 2 02#
33 15124-033 B2 T 5 Collar 1 028
34 15124-034 TR S ) Positioning finger 1 024

21




5.4 BB HAHI/Stitch width regulator mechanism

6. F £ /Feed mechanism

22



5. Z& H AT Lk /Stitch width regulator mechanism

= =
i 4 DESCRIPTION HB QTV | #&7E Remark
No. Part No.
1 15125-001 T B Pin 1
2 15125-002 %l SE AT BCE 4 Pin 1
3 15125-003 124215/64-28 1.=8 Screw 15/64-28 L=8 3
4 15125-004 £ FEIEFT Feed connecting 1link 1
5 15125-005 B BE R T HRAT Feed regulator (forked) 1
6 15125-006 124215/64-28 1=13 Screw 15/64-28 1.=13 1
7 15125-007 A R UR T EEAT fih 5 Eccentric bushing 1
8 15125-008 B BRI T AR ATl Pin 1
9 15125-009 e BE R IR AT Feed regulating stud 1
10 15125-010 1R B Feed spring 1
11 15125-011 1-Bh 4 Feed regulating stud lock 1
12 15125-012 07! 4] Rubber ring 1
13 15125-013 A bR Length control plate 1
14 15125-014 B AR Washer 1
15 15125-015 12423/16-28 1=15 Screw 3/16-28 L=15 1
16 15125-016 12423/16-28 1=7 Screw 3/16-28 L=7 1
17 15125-017 B2 T Reverse feed control lever 1
18 15125-018 1524 N it A Reverse feed crank 1
19 15125-019 W2 2215/64-28 Screw 15/64-28 1
20 15125-020 VA Reset spring 1
21 15125-021 EES Rubber plug 019. 8x4 1
22 15125-022 BT BE AN Spring i
23 15125-023 Nkl Washer 1
24 15125-024 13 2% 15 S\ AT il Reverse feed control shaft 1
25 15125-025 07! & Rubber ring 1
26 15125-026 4 Pin 1
27 15125-027 PRE A Spring Pin 1 02#
28 15125-028  |[HwFHEMFE Rubber ring 1 024
29 15125-029 353 F Reverse feed control lever 1 02#
30 15125-030 TR A R AT Fl Reverse feed control shaft 1 02#
31 15125-031 Plate 1 02t

R4 R T IR R

6. NiEAINLKY/Feed mechanism

=) A=)
5 N A DESCRIPTION = QTY | #&VF Remark
No. Part No.
1 15126-001 TR Shaft 1
2 15126-002 720 Feed rock arm 1
3 15126-003 TR A Feed bar asm 1
4 15126-004 Rl R 1/8-44 1=6 Screw 1/8-44 L=6 2
5 15126-005 &R Feed dog 1
6 15126-006 LR Feed shaft 1
7 15126-007 sy SR Feed rocker arm 1
8 15126-008 T AR Screw 11/64-40 L=6 1
9 15126-009 OB 2 Screw 3/16-28 L=14 4
10 15126-010 el Collar 2
11 15126-011 90 Collar 2
12 15126-012 o S IERES Bush, L 1
13 15126-013 - Y22 Screw 1
14 15126-014 6 7 16K 4 P Collar 2
15 15126-015 WA 2y Screw 4
16 15126-016 R} ARy g 22 Screw 1
17 15126-017 %) A Walking foot pinb 1
18 15126-018 KRS B Bush, R 2
19 15126-019 H®IF X lifting fork 1
20 15126-020 SERLLIES Bush. L 1
21 15126-021 [ 3472 Screw 1
22 15126-022 6 Feed driving shaft 1
23 15126-023 8 M A Pin 1
24 15126-024 R F i Lifting rocker 1
25 15126-025 LR Feed dog 1 02#
26 15126-026 LR AR £ Walking foot pinb 1 05#
27 15126-027 [ ¥4 Screw 2

23




7. 3854/ Presser foot mechanism

24



7. 36 5N /Presser foot mechanism

— & —

Ll N Z W DESCRIPTION Bl QTY | %78 Remark
No. Part No.

1 15127-001 W IR 22 Adjusting screw 1

2 15127-002 W AR Nut 1

3 15127-003 3 Spring, compression 1

4 15127-004 JE AT 540 Guide bracket 1

5 15127-005 U222 1/4-40 L=8 Screw 1/4-40 L=8 1

6 15127-006 U242 15/64-28 1L=8 Screw 15/64-28 L=8 1

7 15127-007 HBIERT Presser bar lifter 1

8 15127-008 TR T e A Lifter crank 1

9 15127-009 JEAF Presser bar 1

10 15127-010 JEFFTE Bush 1

11 15127-011 A Presser foot ,inside 1

12 15127-012 1842 3/16-28 1L=8.5 Screw 3/16-28 L=8.5 2

13 15127-013 U242 11/64-40 1L=6.5 Screw 11/64-40 L=6.5 1

14 15127-014 F8 15 A Collecting rod 1

15 15127-015 JE AL AT Pin 1

16 15127-016 6 I S FLFT Lever 1

17 15127-017 Ll Collar 1

18 15127-018 1822 11/64-40 L=4 Screw 11/64-40 L=4 2

19 15127-019 1842 9/64-40 L=7 Serew 9/64-40 L=7 2

20 15127-020 6 1L HTRAT Knee lifter bar 1

21 15127-021 AP Spring 1

22 15127-022 A Spring pin 1

23 15127-023 B $EFALAT () Lifter lever 1

24 15127-024 AL 5 Guide plate 1

25 15127-025 JE LR AR AT Tension release stud 1

26 15127-026 BiZ42 15/64-28 L=7.5 Screw SM15/64-28 L=7.5 1

27 15127-027  [#8&F 9/64-10 L=3 Nut 9/64-40 L=3 1

28 15127-028 it 2k Arm thread guide C 1

29 15127-029 JE AT 22 Guide bracket 1 05t

30 15127-030 5 R R Presser foot asm. 1

31 15127-031 JEFT Presser bar 1 024

32 15127-032 18423/16-28 1L=8 Screw 3/16-28 1=8 2 02#

33 15127-033 WA 2R B Rk 2 A Loose wire electromagnet asm. 1 024
33-1 15127-0331 | <% B4 E4 1 02t
33—2 15127-0332 950 Gaskets 2 024
33-3 15127-0333  |4BEEM3 Nut 3 2 02t

34 15127-034 AR LG 2R 22 25 AR Mounting Plate 1 024

35 15127-035 WEZ2M4 L=5 M4 L=5 2 024

36 15127-036 I EElE] Collar 1 024

8. Z SRS HLK/3&4 points mechanism

> 1 %] =
s N A DESCRIPTION bt QTY | #%¥E Remark
No. Part No.

1 15138-001 SERCFT R Rod seat. 1
2 15138-002 W2 M6 1=12 Screw M6 =12 2
3 15138-003 BBy 3/16-32 Screw SM3/16-32 2
4 15138-004 WREE 3/16-32 Nut SM3/16-32 2
5 15138-005 SERFF Bend the wheel. 1
6 15138—-006 VBN BT Connecting rod 1
7 15138-007 YR T Feed dog fork 1
8 15138-008 Bz 3/16-32 Screw SM3/16-32 1
9 15138-009 FRERSK Ball bearing 1
10 15138-010 BriZ22 M4-0.75 1=6 Screw M4-0.75 1.=6 1
11 15138-011 BiZ4e 3/16-28 Screw SM3/16-28 1
12 15138-012 EOA- Spring 1
13 15138-013 T Screw 9/32-28 1
14 15138-014 3 IBEHL B O 3 needle eccentric wheel 1
15 15148-015 4 i FABEHL B O 4 needle eccentric wheel 1
16 15138-016 222 M4 1=10 Screw M4 1=10 2
17 15138-017 RE LB E Feed dog fork 1
18 15138—-018 3 ARER BN (1) 3 Bevel gear (upper) 1
19 15148-019 4R ARER BN (1) 4 Bevel gear (upper) 1
20 15138-020 SMBEESINE (T 3 Bevel gear (down) 1
21 15148-021 AT BEE SR (T 4 Bevel gear (down) 1

25




9. %4/ Feed mechanism For( 1522, 1522DD. 1522AUT)

(imm

wm (§ 0

59

60—
61 — & =

62 —

26



9. FiXRINLM/Up

er feed mechanism(For 1522. 1522DD. 1522AUT)

— %] —
R N 4 DESCRIPTION SR QTY | %3E Remark
No. Part No.
1 15229-001 [ 4 Pin 1 # 05
2 15229-002 e 15/64-28 1=6 Screw 15/64-28 L=6 3 # 05
3 15229-003 RS IEA Bush, A 1 #05
4 15229-004 J B F B A Feed lifting shaft 1 #05
5 15229-005 S RIED Bush, B 1 #05
6 15229-006 Al o 5 T 2 1 59 1l A Feed arm 1 # 05
7 15229-007 142 1/4-24 1=16 Screw 1/4-24 1=16 1 #05
8 15229-008 o JE S B i o A Feed 1ifting arm crank, L 1 # 05
9 15229-009 W R Nut 1/4-40 3 # 05
10 15229-010 WEEE M6-0. 75 Nut M6-0. 75 1 # 05
11 15229-011 AW 10%1 W5%10%1 Washer 1 # 05
12 15229-012 IR e Eccentric wheel 1 # 05
13 15229-013 AT 1/4-40 1=T7 Screw SM1/4-40 L=7 2 # 05
14 15229-014 LR Connecting rod 1 #05
15 15229-015 Brigse Screw 1 # 05
16 15229-016 s Bk i A Feed lever 1 # 05
17 15229-017 Bg Screw 1 #05
18 15229-018 R Slide block 1 #05
19 15229-019 3% E5 E5 1 # 05
20 15229-020 JEFFHEF- AL Lever guide 1 # 05
21 15229-021 e 11/64-40 1L=7 Screw 11/64-40 L=7 2 # 05
22 15229-022 Briges 1/4-10 Screw SM1/4-40 1 # 05
23 15229-023 BUZee 1/4-41 Screw SM1/4-40 1 # 05
24 15229-024 RN K Needle bearing 4 # 05
25 15229-025 AMEFEFHEF Link 1 #05
26 15229-026 A PR S AR A Crank 1 # 05
27 15229-027 1242 1/4-24 1=16 Screw 1/4-24 1=16 1 #05
28 15229-028 JE AR S i /e i Bush, L 1 #05
29 15229-029 W42 1/4-40 L=5 Screw 1/4-40 L=5 2 # 05
30 15229-030 |4/ Collar 1 %05
31 15229-031 T3 S ik Upper feed shaft 1 # 05
32 15229-032 0% 0 ring 1 #05
33 15229-033 1242 15/64-28 L=6 Screw 15/64-28 L=6 1 # 05
34 15229-034 JE 3 2N i A5 Bush, M 1 #05
35 15229-035 JEJHER SN A AR Feed lifting arm crank,R 1 # 05
36 15229-036 1242 15/64-28 L=15 Screw SM15/64-28 L=15 1 # 05
37 15229-037 AT Screw 1/4-40 1 # 05
38 15229-038 IR Walking foot 1 #05
39 15229-039 PRI & T Connecting rod 1 # 05
40 15229-040 ERE M6-1 Nut M6-1 1 # 05
41 15229-041 A W6. 5 W6. 5 1 # 05
42 15229-042 F 1 JEN ] 25 TR 2 2H A Roller shaft assy. 1 #05
43 15229-043 PET| I 50 1 A7 Ak Pin 1 # 05
44 15229-044 bEg:S Slide block 1 # 05
45 15229-045 +# Eb5 E5 Snap ring 1 #05
46 15229-046 5 1 R ST T4 Pin 1 #05
47 15229-047 W22 M5 1=6 M5 L=6 1 # 05
48 15229-048 R SO AT Crank 1 #05
49 15229-049 W22 9/64-40 1.=7 Screw 9/64-40 L=7 4 # 05
50 15229-050 P2 5 A AR Plart 1 #05
51 15229-051 Erigee 1/4-40 Screw 1/4-40 1 # 05
52 15229-052 P AT Link 1 #05
53 15229-053 5 5 VAT )82 Clamper 1 #05
54 15229-054 W22 11/64-40 1.=12 Screw SM11/64-40 L=12 2 # 05
55 15229-055 JEBER EAR Block 1 # 05
56 15229-056 B AR Collar 2 #05
57 15229-057 FR R JAFT Connecting rod 1 # 05
58 15229-058 R SXOE AT Lever 1 # 05
59 15229-059 FR T PR s 0 22 Screw 1 #05
60 15229-060 R R S 0 R Nut 1 # 05
61 15229-061 PRI IR AT 503 Spring compression 1 # 05
62 15229-062 RS Guide shaft 1 # 05
63 15229-063 PR R R MR T 42 Bracket 1 #05
64 15229-064 WR2211/64-40 1.=7 Screw 11/64-40 1.=7 2 # 05
65 15229-065 ESECtin Wool felt 1 #05
66 15229-066 12£29/64-40 1.=5 Screw 9/64-40 L=5 1 # 05

27




LK) /Thread trimming mechar

B

10.

0
Yol

28



10. BTZEH1#)/Thread trimmer components (FOR 1512AUT. 1522AUT SERIS)

— K] —
L N A DESCRIPTTON B QTY | %V Remark
No. Part No.
1 1512A-001A B 2 FL ik Thread trimmer solenoid 1 # 02
2 1512A-002A  |#84 15/64-28 L=12 Screw 15/64-28 L=12 2 # 02
3 1512A-003A 3 B4 E4 2 #02
4 1512A-004A K4 Long pin 1 # 02
5 1512A-005A H15 Torsion spring 1 # 02
6 1512A-006A ki Short pin 1 # 02
7 1512A-007A % 4 E4 2 # 02
8 1512A-008A B 2% A Thread shear rock crank 1 # 02
9 1512A-009A B 2% H Rk S Thread trimmer solenoid base 1 # 02
10 1512A-010A BILR Rk Connecting stud 1 202
11 1512A-011A &%k Roller 1 #02
12 1512A-012A  |#B% 1/8-44 L=4.5 Screw 1/8-44 L=4.5 1 # 02
13 1512A-013A TIBRAL S Knife driving arm 1 # 02
14 1512A-014A 15 B TR Moving knife link pin 1 # 02
15 1512A-015A |3 E6 L6 1 #02
16 1512A-016A 90 Washer 1 # 02
17 1512A-017A  [i2£F 15/64-28 Nut 15/64-28 1 # 02
18 1512A-018A BT LR LT Moving knife link 1 g 02
19 1512A-019A Erigs Hinge screw D= H= 1 # 02
20 1512A-020A | JIZRAE5hE 4 Roller fulckrum shaft 1 # 02
21 1512A-021A P Spring Pin 1 #02
22 1512A-022A FEFT AR Arm 1 # 02
23 1512A-023A  |WB%2 15/64-28 1L=12.5 Bolt 15/64-28 L=12.5 1 # 02
24 1512A-024A bl Thrust collar 1 # 02
25 1512A-025A  |#822 M4 L=7 M4 L=7 1 #02
26 1512A-026A PFE Pendulum shaft sleeve 1 # 02
27 1512A-027A B LR 43T Pendulum bar 1 # 02
28 1512A-028A |2k Roller 1 #02
29 1512A-029A  |#B#2 3/32-56 L=3.8 Screw 3/32-56 L=3.8 1 # 02
30 1512A-030A T 5RAE 5 Seat 1 # 02
31 1512A-031A  |#B#2 15/64-28 L=12 Screw 15/64-28 L=12 2 # 02
32 1512A-032A  |##4 M6 L-6 M6 L=6 1 # 02
33 1512A-033A HAH# Reset spring 1 # 02
34 1512A-034A HEHA Pin 1 # 02
35 1512A-035A  |FRAZHR Stop Plate 1 #02
36 1512A-036A  |#%2 11/64-40 L=10 Screw 11/64-40 L=10 2 # 02
37 1512A-037A | fRIPIR Safety Plate 1 # 02
38 1512A-038A  |#2%2 11/64-40 L=8 Screw 11/64-40 L=8 2 # 02
39 1512A-039A  |HZ&THL LINEAR guide 1 #02
40 1512A-040A Wik Sliding block 1 #02
41 1512A-041A  [#82 M4 L-10 M4 L=10 2 # 02
42 1512A-042A Zh J) &R Moving knife mounting Plate 1 # 02
43 1512A-043A  |#8% M3 L-6 M3 L=6 2 # 02
44 1512A-044A  |#822 9/64-40 1=2.5 Screw 9/64-40 L=2.5 1 #02
45 1512A-045A  |#R%Z 9/64-40 1=1.9 Screw 9/64-40 L=1.9 1 # 02
46 1512A-046A  |317] Moving knife 1 # 02
47 1512A-047A €] Counter knife 1 # 02
48 1512A-048A  |#R# M2 L-8 M2 L=8 2 #02
49 1512A-049A  |[WB%z M2 1=12 M2 1=12 1 #02
50 1512A-050A € J] R Counter knife seat 1 #02
51 1512A-051A e LR MR Clamp plate 1 #02
52 1512A-052A  |4&%2 M2 1-6 M2 1=6 1 #02
53 1512A-053A TE JI LR Counter knife mounting Plate 1 #02
54 1512A-054A Je LR LR Clamping plate 1 #02
55 1512A-055A S 2% R AR Pressure regulating plate 1 #02
56 1512A-056A [#] 78 B Fixing Plate 1 #02
57 1512A-057A  |W8%2 9/64-40 1.=4 Screw 9/64-40 1=4 2 #02
58 1512A-058A  |Wg#2 M2 1=5 M2 1=5 1 #02

29




11.8 5038 R hLA

12.85h8L%EFF FFA4/Automatic reverse feed components

30



11. Bah46EH/Driver components

= & =

75 K 5 DESCRIPTION i QTY | %7 Remark

No. Part No.
1 1512B-001A 6 HE B EE AR Electromagnet asm. 1 #01
2 1512B-002A  |Tilg Top head 1 #01
3 1512B-003A 3B LA Lifting lever link 1 #01
4 1512B-004A 4 el Rubber ring 1 #01
5 1512B-005A Sz Screw 1/4-28 1 #01
6 1512B-006A  [4#&f 1/4-28 Nut 1/4-28 1 #01
7 1512B-007A 12423/16-28 1.=8 Screw 3/16-28 1=8 4 #01

12. B398 =20 /4/Driver components

= ]

7 K g W DESCRIPTION KR QTY | &7 Remark

No. Part No.
1 1512C-001A |54 sl %k B/T Solenoid Ass'y 1 #02
2 1512C-002A Bk Gasket for B/T Solenoid 1 #02
3 1512C-003A  |J5 &R Side plate 1 #02
4 1512C-004A  |E&E IR Gasket 1 #02
5 1512C-005A ERNRA 8 Feed regulator 1 #02
6 1512C-006A GER TR Electromagnet core 1 #02
7 1512C-007A |44 Pin 1 #02
8 1512C-008A | R# E4 E4 4 #02
9 1512C-009A BI85 17 AT Solenoid crank 1 #01
10 1512C-010A |44 Pin 1 #02
11 1512C-011A | K3EES E8 1 #02
12 1512C-012A JE BT a3 Lo dih Feed adjusting shaft 1 #02
13 1512C-013A  |0%#!fE Rubber bushing 1 #02
14 1512C-014A W22 11/64-40 L=10 Screw 11/64-40 L=10 4 #02
15 1512C-015A BI5E H AT Solenoid crank 1 #03
16 1512C-016A XT3 4% < Auto reverse feed switch asm 1 #02
17 1512C-017A 1222 3/16-28 L=9 Serew 3/16-28 1.=9 2 #02
18 1512C-018A |4l Tie 1 #02

31




13. 2422+ Driver components

32



13. B34 /Driver components

= =
S 4 DESCRIPTION HE QTY | %1% Remark
No. Part No.
1 1512D-001A B3 44 Control asm 1 #02
2 1512D-002 B YR TT % Power switch 1 #02
3 1512D-003 HIE 2k Power line 1 # 02
4 1512D-004 H 5 E Control cover 1 #02
5 1512D-005A B TR Face plate 1 # 02
6 1512D-006 WB4M5 =35 Screw M5 =35 3 #02
7 1512D-007  |#2#M5 1.=20 Screw M5 1=20 2 #02
8 1512D-008 B A% 2 Thread asm 1 #02
9 1512D-009 IRAT Screw 3 #02
10 1512D-010 s HIES) 0il seal 1 #02
11 1512D-011 A7 Ball bearing 1 #02
12 1512D-012 R ARA Clutch component (A) 1 # 02
13 1512D-013 BR22M6 L=6 Screw M6 =6 3 # 02
14 1512D-014 EHIARRR Alnico tray 1 #02
15 1512D-015 FERHARB Clutch component (B) 1 # 02
16 1512D-016 BRZZM6 L=6 Screw M6 1=6 3 # 02
17 1512D-017 ACHH] B H5 1B 550W AC cervo motor 550W 1 # 06
18 1512D-018  |#p Washer 4 # 02
19 1512D-019 LR Spring washer 4 # 02
20 1512D-020 BRLM5 1.=20 Screw M5 =20 4 # 02
21 1512D-021 Fie Hand wheel 1 # 02
22 1512D-022 W24 15/64-28 1.=10 Screw 15/64-28 L=10 2 # 02
23 1512D-023 | hikF4isF Live festival balllink asm 1 # 02
24 1512D-024D B P78 2 4 Control asm 1 # 04
25 1512D-025D  |#:AEMHIIR Face plate 1 # 04
26 1512D-026D ACHAI IR B 7K 750W AC cervo motor 750W 1 # 07
27 1512D-027D | F# Hand wheel 1 #07

33




14. f£5P44/0i | lubrication mechanism

v

14. LA /0i1 lubrication mechanism

}1\?1: & - Part PR DESCRIPTTON KB QTY| %3 Remark
1 1512E-001 TR 24 0il pump 1
2 1512E-002 182211/32-28 1=5 Screw SM11/32-28 1=5 1
3 1512E-003 m#2211/32-28 L=5 Screw SM11/32-28 L=5 1
4 1512E-004 1222 11/64-40 L=13 Screw 11/64-40 1.=13 3
5 1512E-005 E 0il tube 1
6 1512E-006 FLy Tie 3
7 1512E-007 WA Tube assy. 1
8 1512E-008 EF:R=4 Tube assy. 1
9 1512E-009 |FEH Wool felt 1
10 1512E-010 TR Spring 1
11 1512E-011 T PR SR AR 2 A Setting plate 1
12 1512E-012 222 9/64-40 =13 Screw 9/64-40 1=13 2
13 1512E-013  |M# 0il tip 2

34




15. FiH4/Assessor ies

13

R B




15. ff4f4-/Assessories

= " =
s N A DESCRIPTION BB QTY | %3 Remark
No. Part No.
1 1512F-001 A 0il tank 1
2 1512F-002 A 0il pot 1
3 1512F-003 kB Accessory bag 1
4 1512F-004 Bt Bobbin 3
5 1512F-005 MUEIL DPX17 18# Needle 1
6 1512F-006 WF Wrench 1
7 1512F-007 MUK ST Head rest 1
8 1512F-008 o2 Needle thread guide pin 1
9 1512F-009 SMMAS AT Wrench, 5 1
10 1512F-010 AMMA AT Wrench, 4 1
11 1512F-011 SMMA AT Wrench, 3 1
12 1512F-012 VAL 32| Z-shaped screwdriver 1
13 1512F-013 Vi Instruction 1
14 1512F-014 Kt Screw driver,L 1
15 1512F-015 T Screw driver, M 1
16 1512F-016 NET Screw driver, S 1
17 1512F-017 LSk 5 o2 Head connecting hook socket 2
18 1512F-018 MUK ER AT Head connecting hook 2
19 1512F-019 LSk 3 5 SRR AT Head connecting hook nail 4
20 1512F-020 By i A7 Quakeproof washer R 1
21 1512F-021 By i Quakeproof washer L 1
22 1512F-022 MIERIAER 0il reservoir magnrt 1
23 1512F-023 =k Trigonometric washer 2
24 1512F-024 LR BRH Thread stand assy. 1
25 1512F-025 VIE Bz V-belt 1 # 05
26 1512F-026 FHERT Belt cover 1 # 05
27 1512F-027 WZ22M6 1.=8 M6 L=8 2 # 05
28 1512F-028 L Washer 2 #05
29 1512F-029 1222 11/64-40 1=8 Screw 11/64-40 1=8 2 # 05
30 1512F-030 ah A 0il reservoir asm 1
31 1512F-031 ¥ 1 B Knee pressing shaft 1
32 1512F-032 6 28 PR AR AR A1 crank of lifting presser fot asm 1
33 1512F-033 X JA] AR 5 Torsion spring 1
34 1512F-034 paamEEt] Snap ring 1
35 1512F-035 6 R AR AT 2k Bracket 1
36 1512F-036 XL Iri) AP A 22 Screw 1
37 1512F-037 | #HUTEMT Knee pressing plate asm 1

36







